

TEST REPORT

No. : XMIN2109010491CM

Date : Mar 07, 2022

Page: 1 of 2

scan to see the report



XMIN2109010491CM

CUSTOMER NAME: WUXI TEFA DECORATION MATERIAL CO., LTD.
ADDRESS: ROOM 501, NO. 5, HUAQING INNOVATION PARK, HUIZHAN DISTRICT, WUXI CITY, JIANGSU PROVINCE

Sample Name : PVC HOMOGENEOUS FLOOR ROLLS
Product Specification : 2.0mm*2m
Manufacturer : WUXI TEFA DECORATION MATERIAL CO., LTD.
Material and Mark : PVC
Other Information : Brand: FARFLY

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

Date of Receipt : Sep 26, 2021
Testing Start Date : Sep 26, 2021
Testing End Date : Oct 28, 2021
Test result(s) : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd Xiamen Branch
Testing Center



Bryan Hong
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

XMCCM 055642

TEST REPORT

No. : XMIN2109010491CM

Date : Mar 07, 2022

Page: 2 of 2

Sample Information:

Flooring, See the photograph.

Lab environment condition: 23±2°C, 50±5%RH

Preconditioning: 23±2°C, 50±5%RH for a minimum of 24h

Test Result(s):

No.	Test item(s)	Test method(s)	Test condition(s)	Requirement(s) of EN 649:2011	Test result(s)
1	Residual Indentation	EN 433:1994	Specimen: 60mm×60mm, 3pcs Applied load: 500N Load time: 150min Recovery time: 150min	≤0.1mm	Ave.: 0.06 mm

Original Sample Photo:



Sample

***** End of report *****

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

XMCCM 055643